



DIVERSIFIED
TESTING LABORATORIES, INC.
WORLDWIDE SERVICE

“We Test Per Your Request”

336 WEST FRONT STREET
P.O. BOX 4004
BURLINGTON, NORTH CAROLINA 27215
PHONE (336) 227-7710 • FAX (336) 227-1175
www.diversifiedtestinglabs.com

March 17, 2017

Ms. Barbara Crane
RAXON FABRICS
P.O. Box 1698
Henderson, NC 27536

Reference: Laboratory Test Report
Lab Identification No. 24260
Invoice No. 55445

Dear Ms. Crane:

One (1) fabric sample, identified as **FOGO TEST # 443 COLOR 8061 100% FR TREVIRA**, was received and tested in accordance with the test procedures outlined. The results are as follows:

Test Procedures

Test Results

	<u>Warp</u>	<u>Fill</u>
Yarn Slippage (lbf) ASTM D 434-95	11.9	6.2
Colorfastness to Crocking AATCC 8-2013		Dry – 5 Wet – 5
Colorfastness to Light (60 hrs) AATCC 16.3-2014		Grade 5

If there are any questions or when we can be of further assistance, please let us know.

Sincerely,

Brian S. Dement

BSD/mr

